
Fault code 

1. E0 1--Overvoltage or low-voltage protection. 

DC880 & DC8801 

�· 15 

05 

S/N CODE 

1 1330033 

2 3900397 

3 2500690 

4 2190268 

5 4200219 

6 1310049 

7 2500693 

8 2200417 

9 2500697 

10 2200316 

11 1310084 

12 2190149 

13 4200162 

14 2130045 

15 1360003 

16 2500699 

17 4200165 

18 2500457 

19 1100141 

20 1330047 

21 1340006 

22 2200317 

23 2190143 

24 1310040 

25 4101032 

26 2190148 

27 4200163 

28 4101033 

29 1200005 

30 2500691 

31 4200218 

32 2500696 

33 2190144 

34 2190145 

35 2190189 

36 2190165 

37 3900371 

38 1310080 

39 4100902 

40 1500015 

41 4100903 

42 1600026 

43 2500452 

44 1100142 

NAME&SPECIFICATION 

Hexagonal nail M6X30 (three) 

Solenoid valve group 

Up lid(right) 

Check valve 

Square was he(right) 

Cross recessed pan head screw 

Piston cup fastener 

Valve block 

Center cover(right) 

Small square gasket 10X12X0.6 

Cruciform head head screw 

Silencer 

O-ring C 63X C 3 

Cylinder C 69X C 63.7X24.5 

Hexagon socket countersunk head 
screws M8X20 

Piston cup fastener(right) 

Piston cup C 48X C 68X0.8 

Piston 

Deep groove ball bearing6006RS/SYBS 

Hexagon socket cap screwsMSx20 

Hexagon socket set screw MS 

Fastener 

Crank 

Cross recess pan head screw(three) 

Handle 

Aluminium pipe C 12.6X117.5 

O-ring C 10X C 2 

Handle cover 

Cross recessed pan head 

tapping screws ST4X16 

Up cover(left) 

Square washer(left) 

Center cover(right) 

Straight joint(G1/4) 

Copper four-way connection(G1/4) 

Coupling(G1/4) 

Safety valve(G1/4) 

Sens or(G1/4) 

Cross recess pan head screw M4x 14 

Fans cover 

Shaft ring C 14 

Fan A 

Hexagon nut with flange M4 

Tank 1 

Deep groove ball bearing 6203RS/CW 

QUANTITY S/N CODE NAME&SPECIFICATION QUANTITY 

8 45 3110161 Stator 1 

1 46 3900380 Hall plate 1 

1 47 1310068 Cross recessed pan head screw M4x95 2 

1 48 3110162 Rotor 1 

1 49 2500453 Tank 2 1 

2 50 1310069 Cross recessed pan head screw M4x145 4 

2 51 4100904 Fans B 1 

4 52 4200164 Rubber shock pad 4 

1 53 1400066 Gasket C 6X C 14X1 4 

2 54 1310032 Cross recessed pan head screw M6x20 4 

2 55 5400867 Power label 1 

2 56 2500449 Aluminium case for main board 1 

2 57 1310040 Cross reoess pan head screw M4x14(three) 4 

2 58 3900382 Main board 1 

2 59 1310065 Cross reoess pan head screw M3x10(three) 5 

1 60 1200040 
Cross recessed pan head tapping screw 

3 ST2x6-C 

2 61 1200053 Cross recessed pan head tapping screw 4 
ST2.5x8-C 

2 62 3210097 Power line with jacket 3x0.75x2.6m 1 

2 63 5400868 Nameplate 1 

2 64 3900344 LCD control pannel 1 

2 65 4100905 Cover of main board 1 

2 66 5400869 Label for operation 1 

2 

4 

1 

2 

4 

1 

3 

1 

1 

1 

1 

1 

1 

1 

1 

8 

2 

2 

1 

4 

1 

2 

06 


